
2042024 Treatment and Distribution DN3, EA13, MDWL8, GG
Page 1 of 23

DRINKING WATER WORKS PERMIT

Permit Number:  043-201
Issue Number: 10

Pursuant to the Safe Drinking Water Act, 2002, S.O. 2002, c. 32, and the regulations made thereunder 
and subject to the limitations thereof, I hereby issue this drinking water works permit under Part V of the 
Safe Drinking Water Act, 2002, S.O. 2002, c. 32 to:

Tri-County Water Board

22413 Hoskins Line
Rodney, Ontario

N0L 2C0

For the following municipal residential drinking water system:

Tri-County Drinking Water System
This drinking water works permit includes the following:

Schedule      Description

Schedule A Drinking Water System Description
Schedule B General
Schedule C All documents issued as Schedule C to this drinking water works permit which 

authorize alterations to the drinking water system
Schedule D Process Flow Diagrams

Upon the effective date of this drinking water works permit # 043-201, all previously issued versions of 
permit # 043-201 are revoked and replaced by this permit.

DATED at TORONTO this 22nd day of August, 2024

Signature

Aziz Ahmed, P.Eng.
Director
Part V, Safe Drinking Water Act, 2002



130917V1.0 TREATMENT&DISTRIBUTION
-2-

1.0 System Description

1.1 The following is a summary description of the works comprising the above drinking water 
system:

Overview

The Tri-County Drinking Water System consists of an intake from Lake Erie, low lift 
pumping station, 1.3 km long raw water transmission main to a surface water membrane 
filtration plant including storage reservoirs, high lift pump station and settling lagoons.  
The system also includes approximately 6.5 km transmission main and West Lorne 
Standpipe.

The Tri-County Water Supply System serves the municipalities of West Elgin, Dutton-
Dunwich, Southwest Middlesex, Chatham-Kent and the Village of Newbury.

Tri-County Water Treatment Plant

Treatment Plant

Location 9210 Graham Road, RR #2, West Lorne, ON

UTM Coordinates Zone 17, 454173.00 m E, 4712941.00 m N 

System Type Surface water treatment using Membrane Filtration System 

Notes Surface water filtration plant with major components identified below

Surface Water Supply

Intake Crib

Description Concrete crib 

Location Located at a depth of 5.7 m into Lake Erie

Notes Seasonal zebra mussel control system, utilizing gas chlorination solution added 
at crib

Intake Pipe (Primary)

Schedule A:  Drinking Water System Description

System Owner Tri-County Water Board
Permit Number 043-201
Drinking Water System Name Tri-County Drinking Water System
Permit Effective Date August 22, 2024



043-201 Schedule A August 22, 2024

2042024 Treatment and Distribution DN3, EA13, MDWL8, GG
Page 3 of 23

Description One (1) 610m long intake pipe into Lake Erie

Dimensions 700 mm diameter

Discharges to Low Lift Pump Station via an inlet valve chamber

Notes One (1) chlorine solution line extending the length of the intake, terminating in 
a diffuser at the intake structure. Includes Zebra Mussel control (as required)

Intake Pipe (Standby)

Description One (1) standby intake pipe into Lake Erie

Dimensions 600 mm diameter

Discharges to Low Lift Pump Station via an inlet valve chamber

Notes

Low Lift Works

Low Lift Pump Station

Description Pump station with intake valve chamber and wet wells
Location Zone 17, 455081.00 m E, 4711635.00 m N.
Wet Wells Four (4) wet wells, each equipped with sonic level sensor to monitor water 

levels
Notes Intake chamber with two (2) intake pipes complete with two (2) raw water 

traveling screens, chlorinators, flow meter

Traveling Screens

Description Two (2) coarse screens

Dimensions 10mm

Notes Manually operated

Low Lift Pumps

Description Four (4) vertical turbine pumps two (2) duty, two (2) standby

Capacity Four (4) pumps, each rated at 85 L/s at a total dynamic head of 77.4 m

Discharge to Membrane filtration plant via 2-1500m long 400mm diameter transmission main
Notes Pre-chlorination/zebra mussel control when required



043-201 Schedule A August 22, 2024

2042024 Treatment and Distribution DN3, EA13, MDWL8, GG
Page 4 of 23

Chemical Addition

Pre-Chlorination/Zebra Mussel Control Feed System 

Description Chlorine gas solution addition for zebra mussel control and pre-chlorination 
(when required)

Feed Points Intake pipe and wet wells (when required)

Equipment Chlorine gas disinfection system consisting of two (2) electronic dual-platform 
cylinder weigh scales, (2) pre-chlorinator (one (1) duty, one (1) standby) with 
capacity of 45.0 Kg/d, together with solution feed lines, sample taps
Associated valving and piping

Notes When required, pre-chlorination added at the intake crib for zebra mussel 
control 

Sodium permanganate

Description Sodium permanganate storage and feed system consisting of:
- Sodium Permanganate tote on a secondary containment base
- One (1) metering pump.

Feed Points Raw water wet wells (4).
Instrumentation and 
Controls

Residual sodium permanganate analyzer to monitor the residual upstream of 
the membrane filters.

Notes All associated piping, valves, electrical, mechanical equipment, instrumentation 
and operation control.
Any additional drums of sodium permanganate are to be stored within with 
secondary spill containment

Emergency Power 

Backup Power Supply

Description 200 kW generator located automatic transfer switch at the low lift electrical 
building 

Notes Complete with fuel tank and exhaust system 
To provide power for critical equipment during an emergency



043-201 Schedule A August 22, 2024

2042024 Treatment and Distribution DN3, EA13, MDWL8, GG
Page 5 of 23

Tri-County Membrane Filtration Plant

Location and System Type

Street Address 9210 Graham Road, RR #2, West Lorne, ON

UTM Coordinates Zone 17, 454173.00 m E, 4712941.00 m N

System Type Membrane Filtration System

Notes Membrane filtration plant with Advanced Oxidation, Ultraviolet (UV) and 
Sodium Hypochlorite addition

Filtration

Pre-filter Strainers

Description Four (4) self-cleaning strainers 

Motorized automatic strainers with two excess recirculation pumpsNotes

On-line chlorine analyzer and turbidity meter and appropriate valving and 
piping

Membrane Filtration 

Description Four (4) membrane filter racks 

Each rack rated at 75 L/s max capacity Dimensions

Complete with a flow meter and turbidity meter on each rack

Notes Citric acid, caustic soda, sodium hypochlorite and calcium thiosulfate for CIP 
and neutralization
Two (2) 147 CFM air compressors
One (1) 22.7 cu.m neutralization tank with appropriate valving and piping

Reverse Filtrate (Backwash) Recovery System

Description Membrane Wash Water Recovery Tank 

Notes One (1) 17 cu.m reverse filtrate recovery tank
Two (2) reverse filtrate pump (backwash)
Two (2) reverse filtrate recovery pumps (backwash recovery)
Two (2) reverse filtrate recovery strainers (backwash recovery)
One (1) turbidity meter, together with appropriate valving and piping



043-201 Schedule A August 22, 2024

2042024 Treatment and Distribution DN3, EA13, MDWL8, GG
Page 6 of 23

Ultra Violet (UV) Reactors for Advanced Oxidation Process (AOP) / Backup Disinfection 

Description Two (2) 300mm diameter UV reactors (one duty and one standby) (when 
required for taste and odour control or as a back-up to chlorination)
Each reactor rated at 83 L/s in AOP modeCapacity

Each reactor rated at 166 L/s in back up disinfection mode

High intensity medium pressure lamps providing a dose of 40 mJ/cm2

UV intensity sensor, automatic on-line sleeve cleaning system. 
Capable of altering between AOP mode for taste and odour and primary 
disinfection (back up to chlorination) mode
Online analyzers: 2 (inlet and outlet) hydrogen peroxide on line analyzers, 2 
(inlet and outlet) chlorine analyzers, and 1 turbidity online meter

Notes

Advanced Oxidation Process (AOP) using Ultra Violet (UV) and Hydrogen 
Peroxide and Sodium Hypochlorite for taste and odour control

Instrumentation and Control

SCADA System

Description An integrated process control system

Instrumentation
In the water 
treatment plant

 Two (2) Flowmeters on the raw water discharge pipes
 One (1) Dissolved Oxygen and pH analyzer on the raw water intake 
 One (1) temperature probe on the raw water intake 
 Four (4) Filter permeate turbidity analyzers, one on each membrane train
 Four (4) pressure transmitters on each membrane train
 One (1) Chlorine Analyzer upstream of the treated water storage tanks, 

used for dosing  
 One (1) Chlorine and pH analyzer on the highlift suction header
 Two (2) flowmeters on the highlift discharge header
 Two (2) water level transmitter, one on each storage tank

Notes Supervisory Control and Data Acquisition system to monitor the entire water 
treatment system and control the operations and the distribution system 
including alarm capabilities.

Residual Management

One (1) settling tank (outside concrete)Description

Gravity overflow from the settling tank to a two basin settling lagoon

Discharges to Overflow to municipal drain

Notes



043-201 Schedule A August 22, 2024

2042024 Treatment and Distribution DN3, EA13, MDWL8, GG
Page 7 of 23

On-Site Storage

Reservoir

Description Two (2) above grade glass fused steel storage tanks each 2,276 cu.m capacity

Discharges to High lift pumps  

Receives treated water from the UV system after adding sodium hypochlorite 
solution for primary disinfection

Notes

Includes on-line chlorine analyzer 

High Lift Works

High Lift Pumps

Description Four (4) horizontal split case pumps (three (3) duty, one (1) standby, supplying 
water from the storage tanks to the distribution system, along with 2 flow 
meters and online turbidity meter

Capacity Four (4) pumps each rated at 74 L/s at 73.8m TDH

Notes Before entering the distribution system, sodium hypochlorite solution is added 
for secondary disinfection, if required. Includes on-line chlorine analyzer

Emergency Power

Backup Power Supply

Description 750 kW generator set, with automatic transfer switch, located at the membrane 
filtration plant

Notes Complete with fuel tank and exhaust system

Fuel Oil Systems

Fuel Storage Locations

Location a- 9210 Graham Road, RR #2, West Lorne, ON
UTM: Zone 17, 454173.00 m E, 4712941.00 m N

b- 8662 Graham Road, RR #2, West Lorne, ON 
UTM: Zone 17, 455081.00 m E, 4711635.00 m N 

Description Two double walled diesel storage tanks
a- Water treatment plant generator capacity – 4850 L
b- Low-lift generator capacity – 2350 L

Fuel Type Diesel



043-201 Schedule A August 22, 2024

2042024 Treatment and Distribution DN3, EA13, MDWL8, GG
Page 8 of 23

Source Protection 
Area

Lower Thames Valley Source Protection Area

Notes

Chemical Addition

Carbon Dioxide for pH Adjustment

Description A carbon dioxide pH adjustment system for optimizing the  primary 
disinfection

Equipment Two (2) 240 L CO2 cylinders, complete with one CO2 injection system

Feed Points CO2 injected to the water pipeline upstream of the  membrane filters and the 
UV disinfection.

Notes

Sodium Hypochlorite

Description Sodium hypochlorite solution addition for primary disinfection and secondary 
disinfection 
Upstream of treated water reservoir for primary disinfectionFeed Points

High lift pump discharge for secondary disinfection

Two (2) metering pumps, one (1) duty, one (1) standby, each rated 
approximately at 150 L/hr for primary disinfection 

Equipment

Two (2) metering pumps, one (1) duty, one (1) standby, each rated 
approximately at 60 L/hr for secondary disinfection

Notes Two (2) storage tanks
One (1) 22.7 cu.m capacity sodium hypochlorite bulk storage tank
One (1) 454 L capacity day tank
Sodium Hypochlorite is also used in the AOP and for membrane cleaning.  

Hydrogen Peroxide

Description Hydrogen peroxide addition for Advanced Oxidation process for taste and odor 
control

Feed Point Prior to UV reactors

Two (2) metering pumps, one (1) duty, one (1) standby, each rated 
approximately at 11 L/hr.  

Equipment